



Tested For: **Christine Wekilsy**
 Vescom B.V.
 Sint Jozefstraat 20
 5753 AV Duerne
 Netherland, B.V.

Phone: 646-588-7575
Fax:
Mobile:
PO#:
Email: c.wekilsy@vescom.com

Received: 2/14/2023
Completed: 2/20/2023
Code: S2
Test Report: 3-50507-2

Key Test: AATCC 16 Lightfast/ACT 40 Hrs

64

Client's Identification:

Style: Jewel 2110XXB. Composition: Polyethylene 81.52%, Recycled Polyester 18.48%. Finish: PFAS Free water repellant & backing. Weight: 14.3 oz/linear yard. Color: grey/orange. Product End Use: wallcovering.

Test Category: Lightfastness Specifier: ACT LE 2020; V 7/21 DK PC: NS dl/SM

TEST PERFORMED: AATCC Test Method 16.3 Option 3 - Colorfastness to Light (Xenon Arc Lamp, Continuous Light)

As cited by the ACT Voluntary Performance Guidelines (December 2021)

Evaluated by comparison with AATCC Gray Scale for Evaluating Change in Color

PRODUCT CATEGORY:	ACCEPTANCE CRITERIA:
<input type="checkbox"/> Upholstery	40 hours - Grade 4 minimum
<input checked="" type="checkbox"/> Direct Glue Wallcoverings	40 hours - Grade 4 minimum
<input type="checkbox"/> Wrapped Panels & Upholstered Walls	40 hours - Grade 4 minimum
<input type="checkbox"/> Drapery	60 hours - Grade 4 minimum

RESULTS:

Number of Hours	Rating
40	Grade 5

REMARKS: None.

RATING SYSTEM:

- Grade 5 – No fading or color change
- Grade 4 – Slight fading or color change
- Grade 3 – Noticeable fading or color change
- Grade 2 – Considerable fading or color change
- Grade 1 – Excessive fading or color change

TM

Ver. 2021-03-09 10:35

Page 1 of 2

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.



Tested For: Christine Wekilsky
Vescom B.V.
Sint Jozefstraat 20
5753 AV Duerne
Netherlands, B.V.

Phone: 646-588-7575
Fax:
Mobile:
PO#:
Email: c.wekilsky@vescom.com

Received: 2/14/2023
Completed: 2/20/2023
Code: S2
Test Report: 3-50507-2

Key Test: AATCC 16 Lightfast/ACT 40 Hrs

64

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:

Complies; Does not comply

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

DocuSigned by:

Bobby Brown

2/21/2023

B50EB94D593C454...

AUTHORIZED SIGNATURE
SGS NORTH AMERICA
/jab/gb

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.



Tested For: Christine Wekilsy
Vescom B.V.
Sint Jozefstraat 20
5753 AV Duerne
Netherlands, B.V.

Phone: 646-588-7575
Fax:
Mobile:
PO#:
Email: c.wekilsy@vescom.com

Received: 2/14/2023
Completed: 2/20/2023
Code: T3
Test Report: 3-50508-3

Key Test: AATCC 16 Lightfast/ACT 40 Hrs

64

Client's Identification:

Style: Jewel 2110 XXU. Composition: Polyethylene 81.52%, Recycled Polyester 18.48%. Finish: PFAS Free water repellent & backing. Weight: 14.3 oz/linear yard. Color: teal/orange. Product End Use: wallcovering.

Test Category: Lightfastness Specifier: ACT LE 2020; V 7/21 DK PC: NS dl/SM

TEST PERFORMED: AATCC Test Method 16.3 Option 3 - Colorfastness to Light (Xenon Arc Lamp, Continuous Light)

As cited by the ACT Voluntary Performance Guidelines (December 2021)

Evaluated by comparison with AATCC Gray Scale for Evaluating Change in Color

PRODUCT CATEGORY:	ACCEPTANCE CRITERIA:
<input type="checkbox"/> Upholstery	40 hours - Grade 4 minimum
<input type="checkbox"/> Direct Glue Wallcoverings	40 hours - Grade 4 minimum
<input checked="" type="checkbox"/> Wrapped Panels & Upholstered Walls	40 hours - Grade 4 minimum
<input type="checkbox"/> Drapery	60 hours - Grade 4 minimum

RESULTS:

Number of Hours	Rating
40	Grade 5

REMARKS: None.

RATING SYSTEM:

- Grade 5 – No fading or color change
- Grade 4 – Slight fading or color change
- Grade 3 – Noticeable fading or color change
- Grade 2 – Considerable fading or color change
- Grade 1 – Excessive fading or color change

TM

Ver. 2021-03-09 10:35

Page 1 of 2

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.



Tested For: Christine Wekilsky
Vescom B.V.
Sint Jozefstraat 20
5753 AV Duerne
Netherlands, B.V.

Phone: 646-588-7575
Fax:
Mobile:
PO#:
Email: c.wekilsky@vescom.com

Received: 2/14/2023
Completed: 2/20/2023
Code: T3
Test Report: 3-50508-3

Key Test: AATCC 16 Lightfast/ACT 40 Hrs

64

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:

Complies; Does not comply

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

DocuSigned by:

Bobby Brown

2/21/2023

B50EB94D593C454...

AUTHORIZED SIGNATURE
SGS NORTH AMERICA
/jab/gb

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.